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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
UWB, WPT and NFC

MODEL.: SM-F916B

SERIAL NUMBER: R3CNG6OFSTTL (CONDUCTED)

R3CN60FSWRM (RADIATED);

DATE TESTED: JUL 08, 2020 — JUL 18, 2020;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
Junwhan Lee Jihyeon Park
Suwon Lab Engineer Suwon Lab Technician
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
<] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY

4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB
4.3. DECISION RULES
Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.
4.4. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.35dB
Radiated Disturbance, 30 MHz to 1 GHz 3.49dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
UWB, WPT and NFC. This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range ot Power Output Power Output Power
ode
[MHZz] Mode [dBm] [mW]
Peak 6.825 4.814
500kbps
Average 6.442 4.407
2 402 ~ 2 480
Peak 6.976 4.984
2Mbps
Average 6.283 4.249
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antenna, with a maximum gain of -3.6 dBi
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that Y orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in Y orientation.

Foldable condition : Open

Open

Half-folded Full-folded

Note : All radiated and power line conducted tests were performed attached with travel adapter
for the worst case condition mode.
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Power verification

The Output Power of all data rate are all investigated, the 500 kbps(255 pkt) and 2 Mbps(255
kt) power is the worst case for symbol rate. All tests were performed in these two modes.

1Mbps
(37 pkt) 2440 6.277 (37 pkt) 2440 6.138
2480 4.950
2402 6.283
1Mbps 2Mbps
(255 pkt) 2440 6.368 (255 pkt) 2440 6.251
2480 5.041
125 kbps
(37 pkt)
2480 5.147
2402 6.423
125 kbps
(255 pki) 2440 6.375
2480 5.151
2402 6.432
500 kbps
(37 pki) 2440 6.398
2480 5.204
2402 6.442
500 kbps
(255 pkt) 2440 6.407
2480 5.200
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FCC ID: ASLSMF916B

DATE:

JUL 29, 2020

5.5.

SUPPORT EQUIPMENT

DESCRIPTION OF TEST SETUP

Support Equipment List
Description Manufacturer Model Serial Number FCCID
Charger SAMSUNG EP-TA800 R37N47V0G92HM3 N/A

Data Cable SAMSUNG EP-DG980 N/A N/A

/O CABLE
170 Cable List
Cable No. Port # of identical Connector Cable Cable Remarks
ports Type Type Length(m)

1 DC Power 1 C Type Shielded 1.1m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

\_[ 3m SAC

SEEREETEE
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band Emissions (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Non-restricted Bands: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Restricted Bands : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Next Cal. Date
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 08-04-20
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Preamplifier ETS 3116C-PA 00168841 08-08-20
Preamplifier, 1000 MHz Sonoma 310N 341282 08-05-20
Preamplifier, 1000 MHz Sonoma 310N 351741 08-05-20
Preamplifier, 1000 MHz Sonoma 310N 370599 08-05-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-06-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-06-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-06-20
Spectrum Analyzer, 44 GHz Keysight N9030B MY57143717 01-20-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-06-20
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY 54490312 08-06-20
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-20
Average Power Sensor Agilent / HP U2000 MY54270007 08-09-20
Attenuator PASTERNACK PE7087-10 A001 08-08-20
Attenuator PASTERNACK PE7087-10 A008 08-08-20
Attenuator PASTERNACK PE7004-10 2 08-06-20
Attenuator PASTERNACK PE7087-10 A009 08-08-20
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-20
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-20
EMI Test Receiwve, 44 GHz R&S ESW44 101590 08-05-20
EMI Test Receive, 3 GHz R&S ESR3 101832 08-05-20
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-06-20
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-06-20
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-06-20
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-06-20
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-06-20
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-06-20
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-06-20
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-06-20
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-06-20
LISN R&S ENV-216 101837 08-09-20
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 10-02-21
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part Test Description Test Limit Test Test Result
Section Condition
15.247 Occupied Band width (6dB) >500KHz Pass
@)
2.1051, |[Band Edge / Conducted Spurious
15.247 (d) |Emission -20dBe Pass
Conducted
15.247
b)) TX conducted output power <30dBm Pass
15.247 (e) |PSD <8dBm Pass
15.207 (a) AC_Pc_;wer Line conducted Section 10 Power Line Pass
emissions conducted
15.205, . . . :
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated Pass
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9. ANTENNA PORT TEST RESULTS

LIMITS

None; for reporting purposes only.

ON TIME AND DUTY CYCLE

Duty cycle Duty Cycle 1/T
On time | Period Wy Duty Cycle ty Y L.
Mode X Correction Factor | Minimum CBW
[msec] [msec] 5 [%]
[Linear] [dB] [kHZz]
2 400 ~ 2 483.5 MHz Bands
BLE 500 kbps [255pkt] 4551 5.000 0.910 91.020 0.409 0.220
BLE 2 Mbps [255pkt] 1.074 1.875 0.573 57.280 2420 0.931

Keysight Spectrum Anshyzer - Swept SA
Rl 500 D

" #Avg Type RMS

BNO: Fast -~ Trig:RF Burst

09:04:32 PM Jul 08, 2020
TRACE] 56

Tepe|w
TP

I

IFGain:Low Atten: 30 dB
10 dBidiv__ Ref 20.00 dBm
Log
G 49
Center 2,441000000 GHz Span 0 Hz
|Res BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts)
[Hie] MODE] TRC] 5CL] FUNCTION FUNCTION VALUE -
1N t 6.000 ms 5.97 dBm
2 A t (A} 4551 ms (A 0.44dB
il A1 t (4a) 5.000 ms {A) 0.06 dB
4
5
6
7
8
9
0
1

Keysight Spectrum Anslyzer - SweptSA
AL 500

500 kbps(255 pkt)

| #Avg Type: RMS

PHO: Fast ~»— Trig:RF Burst
IFGain:Low Atten: 20 dB

Ref 10.00 dBm

10 dBidiv
o8

Log
T\ )
Center 2440000000 GHz Span 0 Hz
|Res BW 8 MHz #VBW 50 MHz 0 ms (20001 pts)
[wlmooRTRelscll X F VALUE .
1N t 1879 ms -4.67 dBm
2 a1 t (a) 1074 ms (A) 0.60dB
= t (Al 1875 ms (A) 0.14dB
4
5
6
7
8
]
0
1

T

2 Mbps(255 pkt)
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9.2. 6 dB BANDWIDTH

LIMITS

FCC 8§815.247 (a) (2)
RSS-247 5.2 (a)
The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
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9.2.1. BLE (500kbps)

Frequency | 6 dB Bandwidth | Minimum Limit
Channel
[MHz] [kHz] [kHz]
Low 2 402 659.00 500.00

Mid

2 440

661.70

500.00

High

2 480

676.00

500.00

Worst

659.00

500.00

Keysight Spectrum Analyzer - Occupi
AL

=E)

. Trig

#IFGain:Low SAtten: 30 4B

Center Fraq: 2.402000000 GHz
rig: Free Run

‘AvgliHold: 1001100

01:29:5
Radio Std: None

Radio Deviee: BTS.

T Ters Speam ety Decupied BN

13958 Phul 13, 2020 RL

Cener Fraq: 2440000000 GHz
Trig: FreeRun

#IFGalnow 8Aten: 30 6B

AvalHeld: 1001100

=
01:30:15 PMJul 13, 2020
Radio $td: None

Radic Device: BTS

Log

dBldiv Ref 20.00 dBm

0 dBd Ref 20.00 dBm

Log

Center 2.402 GHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

#VBW 300 kHz
Total Power 13.0 dBm
1.0429 MHz
2B.773 KHz OBW Power 99.00 %
659.0 kHz x dB -6.00 dB

Sweep 2.667 ms

Span 3 MHz Center 2.44 GHz

#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

#VBW 300 kHz
Total Power
1.0356 MHz
27.231 kHz OBW Power
661.7 kHz x dB

12.5 dBm

99.00 %
-6.00 dB

Span 3 MHz.
Sweep 2.667 ms

LOW CHANNEL

MID CHANNEL

Keyasght Specirum Analyzes - Occupied BW
AL F B

] Center Freq: 2.480000000 GHz

#FGaln:Low

w. Trig: Free Run AvglHold: 100100
samen: 30 4B

01,30:25 PH U 13,2020
Radio Std: Nane

Radio Device: BTS

0 dBd Ref 20.00 dBm

Log

Center 2.48 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

1.0435 MHz

31.978 kHz

#VBW 300 kHz
Total Power 11.4 dBm
OBW Power 99.00 %
676.0 kHz x dB -6.00 dB

Span 3 MHz.
Sweep 2.667 ms

HIGH CHANNEL

Page 18 of 56

UL Korea, Ltd. Suwon Laboratory

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM ID: FCC_15C(04)




REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE: JUL 29, 2020

9.2.2.

BLE (2Mbps)

Frequency | 6 dB Bandwidth | Minimum Limit
Channel
[MHz] [kHz] [kHz]
Low 2 402 1137.00 500.00

Mid

2 440

1157.00

500.00

High

2 480

1096.00

500.00

Worst

1096.00

500.00

eyeightSpecsram hmslyes - Occupied B eyt Specarum Amshyee - Occpied DY =

AL v Ich AL N i 06148:51 94 un 3, 2020

Center Freq: 2.402000000 GHz Center Fraq: 2.440000000 GHz Radio $1d: Hone
e Trig: FreeRun ‘AvgliHold: 1001100 e Trig: FreeRun AvalHeld: 1001100
HAFGainow #Atten: 30 0B Radio Device: BTS #AFGainLow #aten: 30 4B Radio Device: BTS

dBldiv Ref 20.00 dBm dBid Ref 20.00 dBm
Log Log
Center 2.402 GHz Span 5 MHz Center 2.44 GHz Span 5§ MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms

Occupied Bandwidth Total Power 12.9 dBm Occupied Bandwidth Total Power 12.5 dBm

1.9830 MHz 2.0212 MHz
Transmit Freq Error 7.734 kHz OBW Power 99.00 % Transmit Freq Error 8.952 kHz OBW Power 99.00 %
x dB Bandwidth 1.137 MHz x dB -6.00 dB x dB Bandwidth 1.157 MHz x dB -6.00 dB
sTarus —

Veysight Spectrum Anahyzes - Occupied BW
AL

Center Freq: 2.480000000 GHz
. Trig: FreeRun AvalHeld: 1001100
#Anen: 30 4B

#IFGalnow

=
05:48:03 PM Jun 30, 2020
Radio $td: None

Radic Device: BTS

0 dBd Ref 20.00 dBm

Log

Center 2.48 GHz

#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 12.0 dBm
1.9907 MHz
Transmit Freq Error 14.742 kHz OBW Power 99.00 %
x dB Bandwidth 1.096 MHz x dB -6.00 dB

Span 5 MHz.
Sweep 1.333ms

HIGH CHANNEL
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE: JUL 29, 2020

9.3.

LIMITS

OUTPUT POWER

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1

utilizing spectrum

analyzer.
RESULTS
- 500 kbps
Frequency Peak Power Limit Margin
CrgrTe. [MHZ] [dBm] [dBm] [dB]
Low 2402 6.825 30.000 -23.175
Mid 2440 6.823 30.000 -23.177
High 2480 5.621 30.000 -24.379
Worst 6.825 30.000 -23.175
- 2 Mbps
Frequency Peak Power Limit Margin
Clnzmme. [MHZ] [dBm] [dBm] [dB]
Low 2402 6.976 30.000 -23.024
Mid 2440 6.914 30.000 -23.086
High 2480 5.808 30.000 -24.192
Worst 6.976 30.000 -23.024
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE:

JUL 29, 2020

9.3.1. BLE (500 kbps)

PEAK OUTPUT POWER PLOTS

rum Analyzer - Swept SA

[E=mER TS

Keysight Specti
eysight Spe
RL |

RF [50Q DC | CORREC | [ SENSE:INT] [ ALIGN AUTO 08:20:48 PM Jul 08, 2020
#Avg Type: RMS TRACE[1 03456
PNO-Fast —+ Trig: FreeRun AvglHold: 1001100 TYPE| M
IFGain:Low Atten: 40 dB DET|?
Mkr1 2.401 947 5 GHz
{9,geidiv_Ref 30.00 dBm 6.825 dBm
00
100
0.0
-100
Low Ch.
200 —
300
-4nn
-500
600
Center 2.402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usa sTATUS|
BN Keysight Spectrum Analyzer - Swept SA (=R
RL | RF [50@ DC | CORREC | [ SENSE:INT] [ ALIGNAUTO | 08:29:58 PM Jul 08, 2020
| #Avg Type: RMS TRACE[1 03456
PNOTust —+ Trig: FreeRun AvglHold: 1001100 TYPE| M
IFGain:Low Atten: 40 dB DET|?
Mkr1 2.439 976 0 GHz
{9,geidiv_Ref 30.00 dBm 6.823 dBm
00
0.0
0.0
. -100
Middle Ch.
00} —
300
00
-500
600
Center 2.440000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usa sTATUS|
BB Keysight Spectrum Analyzer - Swept SA (=R
RL | RF [50@ DC | CORREC | [ SENSE:INT] [ ALIGNAUTO | 08:30:10 PM Jul 08, 2020
‘ #Avg Type: RMS TRACE 3456
PNOTust —+ Trig: FreeRun AvglHold: 100/100 TYPE M
IFGain:Low Atten: 40 dB DET|?
Mkr1 2.479 677 5 GHz
{9,geidiv__Ref 30.00 dBm 5.621 dBm
00
0.0
Q
0m
. -100
High Ch.
00— —]
300
00
500
600
Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW $0 MHz Sweep 1.333 ms (20001 pts)
usa sTATUS|
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE:

9.3.2. BLE (2 Mbps)

PEAK OUTPUT POWER PLOTS

[E=mER TS

RL RF

E Keysight Spectrum Analyzer - Swept SA

[50Q DC | CORREC | [ SENSE:INT] [

ALIGN AUTO

08:24:24 P Jul 08, 2020

#Avg Type: RMS TracE[ o356

10 dBidiv
Log

PNO-Fast —»~ Trig: FreeRun Avg|Hold: 100/100 TYPE|M i
IFGain:Low Atten: 40 dB oET|?
Mkr1 2.402 078 5 GHz
{9,geidiv_Ref 30.00 dBm 6.976 dBm
00
100
0.0
-100
Low Ch.
200
300
-4nn
-500
600
Center 2.402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usa sTATUS|
BN Keysight Spectrum Analyzer - Swept SA (=R
RL RF [50@ DC | CORREC | [ SENSE:INT] ALIGN AUTO 08:24:14 PM Jul 08, 2020
| #Avg Type: RMS TRACE[ 035 6
PNO Fast —» Trig: FreeRun Avg|Hold: 100/100 TYPE|M s
IFGain:Low Atten: 40 dB oeT|?
Mkr1 2.440 128 5 GHz
{9,geidiv_Ref 30.00 dBm 6.914 dBm
00
0.0 %
0.0
. -100
Middle Ch.
200
300
00
-500
600
Center 2.440000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usa sTATUS|
BB Keysight Spectrum Analyzer - Swept SA (=R
R | RF [50@ DC | CORREC | [ SENSE:INT] [ ALIGNAUTO | 08:24:04 PM Jul 08, 2020
‘ #Avg Type: RMS TRACE| 3456
PNO Fast —» Trig: FreeRun Avg|Hold: 100/100 TYPE|Mwawas
IFGain:Low Atten: 40 dB oer|?

Ref 30.00 dBm

Mkr1 2.480 106 5 GHz
5.808 dBm

High Ch.

nsc

Center 2.480000 GHz
#Res BW 3.0 MHz

#VBW $0 MHz

Span 10.00 MHz
Sweep 1.333 ms (20001 pts)

STATUS
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REPORT NO: 4789497384-E4V2

FCC ID: ASLSMF916B

DATE: JUL 29, 2020

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

AVERAGE POWER

The transmitter output is connected to a power meter.

RESULTS

The cable assembly insertion loss was entered as an offset in the power meter to allow for
direct reading of power. The duty factor already has been added.

- 500 kbps
Frequency AV Power AV Power
Channel [MHZ] [dBm] [MW]
Low 2402 6.442 4.407
Mid 2440 6.407 4.372
High 2480 5.200 3.311
- 2 Mbps
Frequency AV Power AV Power
Channel [MHZ] [dBm] [MW]
Low 2402 6.283 4.249
Mid 2440 6.251 4.218
High 2480 5.041 3.192
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE: JUL 29, 2020

9.5.1. BLE (500 kbps)

Limit

Margin

Frequency PSD
Sran e [MHZ] [dBm/3kHz] | [dBm/3kHz] [dB]
Low 2402 20.004 8.000 -8.004
8.000 7.914

Mid

2440

0.086

High

2480

-1.049 8.000

-9.049

00

epight Spectnum Analycer - Swep 51 Vgt Spacirur Analyzsr - Swept Sh
AL R [sia 0 | comeec | ALGN 4UT0 AL w_ [si0 b | @ TGN AUTD
#Avg Type: RMS. FAvg Type: RMS
NG Wide ——  Trig: FreeRun AvglHold: 1001100 PNO; Wide —— Trig: FreeRu AvglHald: 1001100
FFGainiLow Atten: 30 48 VFGainLow Atten: 30 d8
;\E‘SEK iv_ Ref 20.00 dBm ‘125@: iv_ Ref 20.00 dBm
20
700
Center 24020000 GHz Span 988.5 kHz [Center 2.4400000 GHz Span 992.6 kHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 32.00 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 32.00 ms (20001 pts)
sTaTuS| —

10 dBrdiv
Log

w0

T S L Rl St Oh
L W sic oc | comec | i AGn a0 |
BAvg Type: RMIS
NG Wide ~+-  Trig: FresRun AvglHold: 1001100
1FGainL Atten: 30 dB
Ref 20.00 dBm

Center 2,4800000 GHz Span 1,014 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 33.33 ms (20001 pts)

HIGH CHANNEL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

9.5.2. BLE (2Mbps)

Channel Frequency PSD Limit Margin
[MHZ] [dBm/3kHz] [dBm/3kHz] [dB]
Low 2402 -12.170 8.000 -20.170
Mid 2440 -12.426 8.000 -20.426
High 2480 -12.939 8.000 -20.939
T T i ato o —— T T Rionao
e = TigiFreeRun 1‘3;?"?5? ot e TrigiFreeRun K’V‘Z?HHS? o0
;g‘gsﬂ:w Ref 20.00 dBm ﬂ‘ujgm:w Ref 20.00 dBm
) '
Center 24020000 GHz Span 1.706 MHz [Center 2.4400000 GHz Span 1.736 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 180.0 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 124.0 ms (20001 pts)
LOW CHANNEL MID CHANNE
VermghtSpectum vyt S SA = ][5k
L W |soo ac | comec | SENSESINT ALTGH AUTO 0
Tl . Torwmn | :
‘ﬂggﬁr:iu Ref 20.00 dBm
¢
:;:;eé‘?:guszn oz #VBW 10 kHz Sweep 174.7? ':5" (11:31:11:;1)
HIGH CHANNEL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement, therefore the required
attenuation is 20 dB.

RESULTS
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

9.6.1. BLE (500 kbps)

eyt Specram Bralyze - Swest 51 Veyoght Speciram Ansiyze - Swest 54 =}
L & T LIGH A R ; _ : : S450PMl 13,2020
g Type: RMS. #Avg Type: RMS x| 0
PNO- Wido -+~ Trig: Free Run AvglHold: 1001100 O Fast ~s- Trig: FreeRun AvglHeld: 1001100
\FGain:Low Anen: 30 0B IFainLow Atten: 30 08
Mkr2 2
jogaidy _Ref 20.00 dBm c 10 g5id_Ref 20.00 dBm
4] i
Center 2.400000 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
1 N f 24017856 GHz 6438 dBm 1 N 1 24017 GHz 5534 dBm
= N f 23998576GHz  49.586dBm = N f 217030GHz  -39.082dBm
4 4
5 6 E
8 L]
7 7
8 ]
g 9
10 10
1 - "
sc sTarus wsc sTarus
Nerighl Spectnum Anolgter - S A = epsghtSpeciram Aty SoeptSh
R | [sie oc | comms Atoh o | 03:37:50 Phu 13,2020 AL ¢ lsin b v
‘#Avg Type: RMS TRace] T 5 1% #Avg Type: RMS
AvglHold: 1001100 T RO Fust e~ Trig: FreeRun AvalHeld: 1001100
ol i tow  Atten: 30 48
Mkr1 2.439 780 75 GHZ K]
0 dBidiv Ref 20.00 dBm 5.987 dBm 0deidy_ Ref 20.00 dBm
Log Log -
O
Y
b4
100
10 3
n0
i
. Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts|
L S S 1 5 S -
1N f 2.440 1 GHz 6.425 dBm
N 1 106385GHZ  44.364 dBm
i i
5
700 ;
8
9
Center 2.440000 GHz Span 5.000 MHz, 12
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) v
sc st wsa —

IN-BAND REFERENCE LEVEL

eyeight Specirom sl - st 54 Veysight Speciram Anshyze - Snet S
RL 5 D ALIGN RL \F 5 oc | [GH 01:47:10 PM Jul 13, 2020
HAvg Type: RMS #Avg Type: RMS T B
PN Wide -+~ Trig: FresRun AvgiHold: 1001100 RO Fust e~ Trig: FreeRun AvalHeld: 1001100
1FGaln:Low Atcen: 30 dB 1F G ow Atten: 30 dB
Mkr2 2
10 g2y Ref 20.00 dBm [0 g2 Ref 20.00 dBm
& i &
Stop 26.50 GHz
Sweep 973.3 ms (40001 pts)

1
1 10636 6 GHz -44.293 dBm

Center 2.483500 GHz Span 10.00 MHz Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz
[ FUNCTon T FUNCTIONWIDTHL FUNCTORVALLE [wlwocdtrclsal L FUNCTION T RURCTION WOTRL FURCTIONVALUE
N 1 2479 8 GHz 4737 dBm

[ 2.479 770 5 GHz 6.268 dBm
2483 5595 GHz 63,105 dBm

Zonumnnw

sTaus.

HIGH CHANNEL BANDEDGE OUT-OF-BAND HIGH CHANNEL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: A3LSMF916B
9.6.2. BLE (2Mbps)

Keysrght Spectrum Anlyze: - Swest S5 == Wepoght Specrum Anlyze - Swest 54
L & 00 R EnsE D LIGH A 0 AL F o SENGEIN =
#Avg Type: RMS #Avg Type: RMS
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 O Fast ~s- Trig: FreeRun AvglHeld: 100100
IFGain:Low Atten: 30 48 IFGain:Low Atten: 30 4B
Mkr2 2
10 g5y Ref 20.00 dBm 10 dBiy__ Ref 20.00 dBm
{ &
Stop 26.50 GHz
Sweep 973.3 ms (40001 pts)

Center 2.400000 GHz Span 10.00 MHz Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz
[ FUNCTon T FUNCTIONWIDTHL FUNCTORVALLE | Prvosmtsal % T v T Fukcron JRncrowworl ____Fscronveoe |
N 1 24017 GHz 6.349 dBm

1
24.008 5 GHz. -39.5614 dBm

1 N f 2402 036 5 GHz 5831 dBm
Wz N f 2399 9820 GHz -33.132dBm 2l N 1
i :
[] L3
7 T
8 L]
] 9
10 10
1" - 1"
ec rams wea sramus
LOW CHANNEL BANDEDGE OUT-OF-BAND LOW CHANNEL
[T ———v————rry = =n Tersg Spearm by SweSA -
RL R [sin Ac | comeec | SENSENT] GH ALTO 07:02:22 P un 30, 2020 RL F BT " E v N
#Avg Type: RMS TRecE[T 345 | #Avg Type: RMS
PNO: Wide —=— Trig: FreeRun AvglHold: 1001100 T | FRG: Fast . Trig: Free Run AvgiHold: 1001100
IFGain:Low Atten: 30 dB oeTl IFGainLow Atten: 30 d8
Mkri 2.440 505 75 GHZ]
10 dE/div  Ref 20.00 dBm 5.189 dBm 05/ Ref 20.00 dBm
Log Log
&
]
i
100 '
-
200
Stop 26.50 GHz

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Sweep 973.3 ms (40001 pts|

2.440 1 GHz 4278 dBm
240747 GHz 40,854 dBm

z

7040

2Boeuannw

Center 2.440000 GHz Span 5.000 MHz,
#VBW 300 kHz Sweep 1.333 ms (20001 pts)|

IN-BAND REFERENCE LEVEL OUT-OF-BAND MID CHANNEL

sTATUS

Keysigh Specirum Anslyer - Swept 54 i Veysight Specirum Anshyze - Swept 54 i
AL ¢ RRC S INT AIoh AL T I SENSE oh &
HAvg Type: RMS #Avg Type: RMS
FRO Wide -~ Trig: FreeRun AvglHold: 100/100 PO Fast e Trig: FreeRun AvglHold: 100100
1FGain:Low Atien: 30 0B 1FGainiLow Atten: 30 dB
Mkr2 2.483
10 dBidiv Ref 20,00 dBm I\f.g:im v__Ref 20.00 dBm
174 T )
Center 2.483500 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
i N f 2.480 008 0 GHz 5252 dBm " 1N f 2.4798 GHz 3518 dBm
f 24836320GHz  47.398dBm N 1 89226GHz  45372dBm

3

4

5

6

7

8

9

10

sTaus.

HIGH CHANNEL BANDEDGE OUT-OF-BAND HIGH CHANNEL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and 815.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restriced bandedge, Final detection of spurious harmonic emissions)Duty cycle
factor = 10 log (1/x). For this sample: For 500 kbps, DCF = 10log(1/0.910)=0.409 dB

(Spectrum Analyzer round it up to 0.41 dB) and for 2Mbps, DCF = 10log(1/0.573)=2.420 dB
(Spectrum Analyzer round it up to 2.42 dB)

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE: JUL 29, 2020

10.2.

10.2.1.

BANDEDGE (LOW CHANNEL)

BLE (500kbps)

TRANSMITTER ABOVE 1 GHz

HORIZONTAL RESULT

I,,\_UL SUWON Lab Choamber | 2828 Jul 8 17:11:16
E
Restricted Bondedge
115 Praoject Number:4785497384
e Client:Samsung
Canfig:EUT / AC Adopter
- Mode:BLE BE H_ 2482 500k
185 Tested by 28882
95 I
fiAt
i
E ‘ |
£ B85 .
a
N (
[ ‘ \
O S S ’ A
= -
3 65 f k
@
o f
aroge Limit (dBuU¥m)
55 f
2. 31 T8 .5MHz/ Z2.415
Frequency (GH=z)
Range (623 REUAEN Raf/Attn  Dat/fvg Hods S Pie  fups/thds Fosition Farge (8i2) PR Rafffiin  Det/ivg Hods Sumep Fie  Bupsifode FPositim
1:231-2.415 C-GIE/M 1125 PESK/LogPur-lides TesmcCPuto) 21 PN 141 degs 366 < a0 M Hoon Rt ey i ;
Vieter Corected
Frequency Margin PK Margin Azimuth Height
Marker e resing Det 3117_00168717 1008_ATTIGB] oC Cor (48) foaine Average Limit (4BuVim) i Peak Liit (dBuvim) r e pct Polariy
1 *2.39 L Pk 7 -25.5 47.66 74 -26.34 4 366 H
2 *2.34843 . 1 Pk 6 -25.7 52.05 - - 74 -21.95 4 366 H
3 *2.39 . 1 RMS 7 -25.5 1 38.8 54 -15.2 - - 4 366 H
4 *2.33843 7 RMS 5 256 1 20.08 54 13.92 2 366 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2
FCC ID: ASLSMF916B

DATE: JUL 29, 2020

VERTICAL RESULT

1 e UL SUWON Lob Chamber 1 2eze Jul 8 |7:22:88
E
Restricted Bandedge
" Project Number: 4789497384
S Client: Samsung
Config:EUT / AC Adopter
_ Mode:BLE BE U 2482 5pBk
145 Tested by:2A882
95|
i 85
-
(%
2
= 75
£
>
= S Y1 OSSOSO SO0 OO OO OO SO OsS OO SUUSUEs OSSOSO OSSN OOsSNUOUE SOPNUSOSSOU OO SOUSAONOUUOUsF USSR NUSSSOUS SRR SUUSOEN B SO
2 65
o
Aver e Lir CaBull¥m
55 g ! £ SO S OO OO AU UURUUUNE VUTOUUTRTEY SURPRPRUNE ST S S ——
Y ] =] 1 |
il LAl b i b Bl AL el Ll dadhibdabil " bl o Al Loaaahlbla b " i bbbl id) " Tpree
b AP by sy W i el =
45 i
5
4 3
e t®y
35
2.3 18.5MH=z/ 2.415
Frequency (GHz)
Fange (GF) REW/UBL Ref/Attn  Dst/Avg Mods Sueep Ptz #pa/Mode  Pasition Range (Grz) REH/UBY FRef/Ritn Ost/Avg Mode Sueep Fits  Foups/Mode  Positicn
Vieter Corrected
Marker Frequency reaing Dt a117_00168717 1008, ATTIdE] oC Cor (d8) Fasna Average Limit (dBuvim) Magin Peak Limit (dBuvim) K rgin A Heighe Polariy
1 * 2.3 42.21 Pk 7 -25.5 48.41 74 -25.59 286 \
2 *2.3661 46 Pk 6 -25.7 51.9 - - 74 -22.1 286 \
3 2.3 32.84 RMS 7 255 T 39.45 54 1455 - - 286 v
4 238651 334 RMS 7 255 1 40.01 54 -13.99 286 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

| LUl SUWON Lab Chamber 1 2828 Jul B 17:57:27
25 -
Restricted Bandedge
e Project Number:4789497384
5 Client:Samsung
Config:EUT / AC Adopter
- Mode :BLE_BE H_248d_SBBk
1 OSSOSO S B SRR S S Tested by 20882
95
Pt
g I
T B85 "
a
N
5 |
2 751 l
3 }
3 65 i
@ I :
a H
O O OO OO OO0 OO0 OOOUOF VSO UOSSs OO UEE HEOOOOOS OSSO SOOI OSSO
2.46 T8 . 3MH=z/ 2.563
Frequency (GHz)
fonge_(GhD) REU/BU Fef/attn  Dat/Avg Mo Seep Fte  Fupe/fods  Fosition Farge (6H) FEAUEN Aef/fitn  Dst/fvg ok Suzep Pls  Fups/Mode Fozition
112.45-2.53 MC-6AB) /M 1125 PEMK/LogPur-lides  IBmeecCPuto) DI MK 148 degs, 127 o ; MGG/ 112/ ERPar PugCR o TR 148 degs. |
Vieter Corrected
Matker Freauency Resina Det 3117_00168717 100B_ATTIdB] oC Cor (¢8) Jeaung Average Limit (dBuVim) V" Peak Limit (dBuim) e i Mot Polariy
1 248351 .33 Pk 319 25. 49.03 - - 74 24.07 2 7
2 252007 .05 Pk 32 25, 52.85 - - 74 2115 4 7
3 *2.48351 .68 RMS 319 25. i 30.79 54 1421 - - 2 7
4 255616 25 RMS 32 25. 1 40.56 54 “13.44 2 7

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ABLSMF916B

VERTICAL RESULT

| o5 UL SUUON Lob Chanber | 2028 Jul 8 17:35:54
2
Restricted Bandedge
Project Number:4789497384
15 Client: Samsung
Config:EUT / AC Adapter
Mode :BLE_BE_U_2480_58Bk
145 Tested by:2A882
95
3 85
2
(%
O]
=75
2
>
B o1 S R S
=
| | Averoge Limit (dBul/ml
55 | = : : 2 E———
J HJM | Q H
T AT SORA N P A, b S A A o g A e ol P ANl bl

45 g
35
2.46 8. 3MH=z/ 2.563
Frequency (GHz)
Range (Grz) REA/BU Ref/Attn  Det/Avg Moo Suep Pts 15aps/fode Fasition Range (Griz) RBHNAUEU Fef/Ritn  Uet/Avg Mode Suezp Fis  Fsups/fode Position
Wieter Conecied
Frequenc Margin PK Margin Azimuth Height
Marker e Y Reaﬂ\c)g Det 3117_00168717 10d8_ATT[dB] DC Corr (dB) (»;E:wg’ Average Limit (dBuV/m) s Peak Limit (dBuV/m) e sy pec Polarity
1 *2.48351 .84 Pk 319 25, 495 - - 74 -24.46 228 V.
2 2.54355 .58 Pk 32 25, 52.2 - - 74 2172 228 V.
3 *2.48351 .68 RMS 319 25, 1 39.7° 54 1421 - - 228 V.
7] *2.48378 .53 RMS 319 25, 1 40.6: 54 -13.36 - - 228 V.

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2
FCC ID: ABLSMF916B

DATE: JUL 29, 2020

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

H‘_ALJL SUWON Lob Chomber | 2828 Jul 8 26:09:58
Rodicted Emissians 3-Meters
Project Mumber:4789437384
189 Client:Samsung
Config:EUT / AC Adapter
Mode :BLE HARM 2462 588k
EL Tested by: 20882
T, ——-— il
3
c 7@
a
"
c
IU EB .......... ;
. Avg Limit (dBul/m2 H H
= —
L e
3
a
- . § M
4 H :
BWMWM | ) 3
L s
38 T SULUU USRNSSR USUUUOOISUNSSRUUU e/t o oSS SEPSEEHUE: SESORRRIUOTEL SUSPUSUIUIRN. SUUIBSRUSIN SRS U ORISR SRS
]| OSSOSO NSO NUSNE SUSORSUORSSNS SRR SENEUOUO SO SOOI SIS, SO
1 - - - - - —"ie - [
Freguency (GHz)
Ronge (GHz) REU/UBY Ref/fittn  Det/fvg Mode S Pty HupaMode  FPozltion Rarge (EHz) [ Ref/fittn  Det/fvg Mods Sucep Fls  FowupsMode  Position
1:4=3 IM(-6aB) /38K 112718 PEAK/LogPur-Uideo  Auto 6031 MOH A-3Bdegs 258 | 3318 |M(-6dB)/3Bk  B7/8 PEAK/LngPur-U | huto 16 HARH B-3EBdega
|1 gL _SUUON Lab Chamber_| 2828 Jul 8 28:89:58
e
Rodicted Emisszians 3-Meters
|88 Project Number: 4789437384
Client:Sameung
Config:EUT / AC Adapter
Made:BLE_HARM_24B2_580k
EL] Tested by:2P882
< U O SO DU SUOUSNEOU OO OSSO SO
g 78
i
|9
I
=4 EB .........................
z fvg Limit (dBul/m)
3
T e S
a
]
48 % L =W
2 o
- i
38 i
28
1 - - - T Tt T - 1]
Frequency (GHz)
Range (GHz) REUABN Ref/ittn  Det/fvg Hode Sweep ts  ¥5upa/Mode  Position Rarge (6Hz) [ Ref/fitn  Det/fvg Hode Sunep Fla  ¥wpaMode  Position
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected
Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) 355%9) a‘glul\-/'m M(adng)m ng: \/Lm)t M(erg)m ;(\zDuew;usx)n F:i‘r?‘;“ Polarity
*4.81395 41.59 PK2 34.2 -31.7 0 44.09 - - 74 -29.91 0 100 H
*4.80346 411 PK2 34.2 -31.5 0 43.8 - - 74 -30.2 0 100 Vv
7.20411 37.29 PK2 35.8 -27.8 0 45.29 - - 74 -28.71 0 100 H
7.20621 37.39 PK2 35.8 -27.8 0 45.39 - - 74 -28.61 0 100 Vv
9.60833 34.7 PK2 37 -23.2 0 48.5 - - 74 -25.5 0 100 H
9.60811 34.73 PK2 37 -23.2 0 48.53 - - 74 -25.47 0 100 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT

NO: 4789497384-E4V2

FCC ID: ABLSMF916B

DATE: JUL 29, 2020

MID CHANNEL RESULTS

’ WnuL SUWON Lab Chamber | 2828 Jul 8 28:31:26
4]
Radiated Emissians 3-Meters
Project MNumber:4789437384
L s i Client:Sonsun
Config:EUT / AC Adapter
Made:BLE _HARM_2448_ S@dk
98- Tested by 20882
] OSSO OSSOSO SSUSROSNY SOOI
]
F A e
]
"
[
2 [515)
- Avg Limit CdBuU/m)
£
3 56
[=5]
T i
48 VL 3
|
AV A
] OO OSSOSO -
26
1 ] 18
Frequency (GHz)
Range (GRz) [EE Fef/itin  Det/fvg Motk Swoop Fis  foupa/thde  Fosition Range (6] [E Rei/ftn Dct/fvg Modk Sucep Fla Fwpafode  Pozition
1:1-3 N6 /38 112718 PERK/LogPur-Video Slesec(utod 681 MAXH B-3fegs 250 | 3318 1MC-6of 87/ PEAK LugPur-Video  58Bmectiuta) 166 HAMH 8-35dog 250 cn
| I‘DLJL SUWON Lab Chamber | 2028 Jul 8 281 31:26
a
Radicted Emissions 3-Meters
&8 Project Mumber: 4789437384
L A Client:Samsun
Config:EUT / AC Adapter
Mode:BELE_HARM_2446_ 508k
9@t Tested by: 20382
o
T @ s
o
[
7]
= 18]
2 Avg Limit (dBul/m)
3
2 G
3 ]
| OSSP WY iott SO 4 -] ..............................
2 2 il
Qi :
B
28
1 ] 18
Frequency (GHz)
Ronge (GRe) REUAVEN Fef/Atin  Det/fvg Motk Swoop Fis  foupe/thde Fosition Rarge (6] [ Rei/ftn Dct/fvg odk Surep Fla Fawpoffode  Pozition
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected
Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) 3535‘/"% &‘ggu'?/f:'r:; M(zrg)m F(’degt\l/.)w M(erg)m /?Srer;;l)h F:?r?‘;“ Polarity
*4.87983 41.05 PK2 34.2 -31.7 0 43.55 - - 74 -30.45 0 100 H
*4.88151 41.59 PK2 34.2 -31.6 0 44.19 - - 74 -29.81 0 100 \
*7.32081 38.03 PK2 35.8 -27.2 0 46.63 - - 74 -27.37 0 100 H
*7.31521 38.22 PK2 35.8 -27.4 0 46.62 - - 74 -27.38 0 100 \
9.75921 34.97 PK2 37.2 -23.9 0 48.27 - - 74 -25.73 0 100 H
9.76295 34.95 PK2 37.2 -23.9 0 48.25 - - 74 -25.75 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ABLSMF916B

HIGH CHANNEL RESULTS

H"UL SUWON Lob Chomber | 2828 Jul 8 |6 88: 68
Rodicted Emissians 3-Meters
Project Mumber:4789437384
L Cli er\t'ﬁmr;lmg
Config:EUT / AC Adapter
Mode :BLE HARM 2480 588k
EL | Tested by: 208882
]ORN ORISR SRS,
3
o S S e e
a
"
c
g BBl
- Avg Limit (dBul/m)
£
T L
@
3 e : 5M
48 " ; ; e _;M
AN
3@
]| OO OSSOSO NSSUOOORPRSUSNUUSNE SUSPRIUORSSNS SRR SENUOUO SO SOOI SIS, SO
1 - - - ) - e - 8
Freguency (GHz)
Ronge (GHz) REU/UBY Ref/fittn  Det/fvg Mode Sweep Pty Hupa/Mode Fosition Rarge (EHz) [ Ref/fittn  Det/fvg Mods Sucep Fls  FowupsMode  Position
1:4=3 IM(-6aB) /38K 112718 PEAK/LogPur-Video Sfmsec(futo) 6081 MAXH B-3Bdegs 158 | 3318 |M(-6dB)/3Bk  B7/8 PEAK/LogPur-Video  58Bmeec(Auia) 16k MANH B-3E8degn 258 cn|
|1 gL _SUUON Lab Chamber_| 2829 Jul 8 18.:00:98
E]
Rodicted Emisszians 3-Meters
|88 Project Number: 4789437384
; Client:Sameung
i Config:EUT / AC Adapter
i Made:BLE_HARM_2480_500k
EL] 4 | Tested by:2p882
8e- S
8 70
"
15
g
= BB ,,,,,,,,,,,,,,,
z Avg Limit (dBul/m)
=
=] |57 -  S—
@ ;
3 ;
4a e E‘e
2 a
=}
3@ ..................
28 ;
1 - - - - TTia - 18
Frequency (GHz)
Range (GHz) REUABN Ref/ittn  Det/fvg Hode Sweep Pts  ¥5upa/Mode  Position Rarge (6Hz) [ Ref/fitn  Det/fvg Hode Sunep Fla  ¥wpaMode  Position
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected
Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) 3535‘/"% &‘ggu'?/f:'r:; M(zrg)m F(’degt\l/.)w M(erg)m /?Srer;;l)h F:?r?‘;“ Polarity
*4.95094 40.76 PK2 34.2 -31.6 0 43.36 - - 74 -30.64 0 100 H
*4.95033 40.33 PK2 34.2 -31.6 0 42.93 - - 74 -31.07 0 100 \
*7.43872 37.55 PK2 35.8 -27.1 0 46.25 - - 74 -27.75 0 100 H
*7.43881 37.76 PK2 35.8 -27.1 0 46.46 - - 74 -27.54 0 100 \
9.91812 34.83 PK2 375 -22.1 0 50.23 - - 74 -23.77 0 100 H
9.92063 34.48 PK2 375 -22.1 0 49.88 - - 74 -24.12 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

10.2.2. BLE (2Mbps)

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

1 LUl SUMON Lab Chamber 2 2828 Jul 8 2B:19:44
E
Restricted Bandedge
. Project Number:4789497384
- Client:Samsung
Config:EUT / AC Adopter
- Mode:BLE BE H_ 2482 2M
185 i Tested by: 2836
95 o
/ A\|
o f,"‘ \
t 85 i
g /
i o
;7 % N
2 75 i +
- | : |
5 i i . ‘ | . i -
3 65 f '
@ H H ; !
G H H ; H \
= Wwerage Limit CdBulim 2 i }
55) : 3 ; ! i f:
L SOOI SO0t OOt OO OT SO SOOI OO OUE OSSO 43 I
=
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Fange (GHo) RE/EL Ref/Attn  Dst/ivg Fods Suezp Ptz ¥ope/ode  Fasition Fange (67) REWUBU Fef/Ritn  Dat/vg Hode Susep Piz  Foupe/Mode  Fosition
1:2.31-2.415 NGB/ 11275 PERK/LogPur-Uideo 3omecCistol BEBI  HAGH 148 degs 366 o 4 NC-EBI/M 12 BR/Pur Aeg(RS)  TnsecCiuto) 801 100 148 degs 36t
Marker | Frequenc Resdn Det 3117_00168724 1008_ATTIGB] oC Cor (48) Seesng, Average Limit (4BuVim) Margin Peak Liit (dBuvim) PK Margin Azimuth Height poari
(GH2) oy - - Pt o (68) (@8) (Degs) (cm) v
1 +2.39 .94 Pk - 206 0 .94 - - 74 23.06 4 365
2 *2.36352 .99 Pk . 207 0 89 - - 74 1911 2 365
3 239 .65 RMS . 206 2.42 .07 54 -9.93 - - 2 365
4 ~2.38841 46 RMS . 206 2.42 88 54 012 2 365

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

VERTICAL RESULT

,‘,\:JL SUWON Lob Chamber 2 2828 Jul 8 208:30: 685
E
Restricted Bandedge
. Project Number 4789497384
- Client:Samsung
Config:EUT / AC Adopter
Mode:BLE BE U 2482 oM
185 i Tested by:2AB36
)
o
0 &5
b
¢
i} -
= 75
=)
J
2 65
o
55 Average Limit CoBulym 2 | i
,,,,, | S —
T TR TPy VY Ty el o A Akt L Ik iy Ry IR TREFRERTNPYTTy o] dilssindd LY eyt Y
Wkl o Lo bl ol . i :
4 - H i
45 d 3
35)
2. 31 TH.5MH=z/ 2.415
Frequency (GHz)
Range (61 RARU Raf /At Det/rg Fode Soeep Pie  upoiiode  Pasition Range (60) RO Fef ittn Det/fg Fode Sucep Fie  Foupifode  Fositio
Wieter Conecied
A 7 PK M Azimuth Height
warker reercy g oot s117_oor60724 - 0c Corr(68) ) Average it (dBuvim) targe eak Limi (Buvim) aron | s s oy
239 1.86 Pk . 20, 0 52.86 - - 74 2114 0: 223 V.
*2.36837 14.42 Pk X -20. 0 55.42 - - 74 -18.58 0. 223 v
*2.39 0.86 RMS X -20. 2.42 44.28 54 -9.72 - - 0. 223 \
*2.37615 1.38 RMS 20 242 248 54 92 0: 223 V.

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

2828 Jul 8 18:88:27

| UL SUMON Lab Chamber 2
25 : .
: : Restricted Bandedge
s Project Number 4783497364
5 ' Client:Samsung
Config:EUT / AC Adapter
i Mode:BLE_BE_H_2488_oM
L1 Ot O OO OSSO SOOI SO Tested by 23836

CdBul/m) Horizanto

35
2.48 T8 . 3MH=z/ 2.563
Frequency (GHz)
Fange (GHo) RE/EL Ref/Attn  Dst/ivg Fods Seep Ptz Vope/ode  Fasition Fange (67) FELE Faf/ttn  Det/Aug Mode Susep Fis  Faups/foss  Fositio
112.46-2.563 NGB/ 11275 PERK/LogPur-Uideo  Auto [T 115 degs 342 o 7 NC-EBI/M 12 R P g 4 i 01 100 13 degs 3
Vieter Corrected
AR T p— 08 Arrioe) voorww | T | o suom Hargn JS—— ecran || v [,
1 248351 .59 Pk 319 20 0 52.09 - B 74 2101 35 H
2 250705 .97 Pk 319 20, 0 55.47 - - 74 1853 35 H
3 *2.48351 .65 RMS 319 -20. 2.42 44.57 54 943 B - 35 H
4 252888 51 RMS 32 -20. 2.42 45.53 54 847 - p 35 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

VERTICAL RESULT

o5l SUMON Lob Chamber 2 2028 Jul B 28:08:51
=
: Restricted Bandedge
s ; Project Number: 4789497384
5 ; Client:Samsung
: Config:EUT / AC Adapter
Mode:BLE_BE_U_24808_2M
145 i i Tested by:28896
95)
8 85
v
4
Kl
- 75
3
2 65
Z
| || Averace Limit tdBuU/m) 2
55 | , ‘ ‘ 5 ! ,
Lodup by ot L g A AR A B A Rt Y B TR o A VAL N W g LU Bt
i 4 i
35
2.46 ‘ T, A=/ 7563
Frequency (GHz)
Fange (GHz) FEIABU Ref/7Attn  Dat/Avg Mods Sueep Pts ¥oepeifods  Pasition flange (&) FOUABU Fef/fitn  Del/fvg Hode Suesp Fis  Fupsifods  Fosition

Trace Markers

Marker Frequency %géevn')g ot s117_ 0168728 1ods_ATriaE] 06 cor (@) %ELZ:E? Average Ui @Bim) Hargn Peak Uit dBvim) P | aan | v | oy
*2.48351 40.49 Pk 319 -20. 0 51.99 - - 74 -22.01 0! 0t \
2.52889 44.03 Pk 32 -20.: 0 55.63 - - 74 -18.37 0: 0 i
*2.48351 30.6 RMS 319 -20.: 2.42 44.52 54 -9.48 - - 0: 0f Vv
2.53509 31.47 RMS 32 -20. 242 45.49 54 -8.51 0! 0t \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ABLSMF916B

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

H[Z_IL SUWON Lob Chamber 2 2028 Jul 8  28:35:23
Rodioted Emissions 3-Meters
Project Number:4783497384
18 Client:Somsung
Config:EUT / AC Adapter
Mode: BLE_HARM_2462_2M
L] Tested by:28896
515
E
7B
5
o
[N
£ a15)
- Aug Limit (cBul/m)
<
3 5o .
[i5)
4 ¥ |
1
3B
28
1 18 18
Frequency (GHz)
Range (GHo) RRIAEU Ref/Atin  Det/fivg Pade Guncp Pte TomolMode  Pasition Range (6rz) REWRU Ref/fitn  Det/fvg Mode Surcp Plo Fops/Mode Position
1:1-3 W-6dB)/3k  112/18 FERK/LogPur-Uideo  Ofimsec(uto) 6801 HAMH B-36bdegs 150 | 3:3-18 HO-6aB)/3 8778 PERALogPar—llideo  S8msecifuta) [Ek  HAH B-36Bde 258 on
,HEJL SUWON Lob Chamber 2 2028 Jul 8 28:35:23
] Rodicted Emissions 3-Meters
e Project Number:4789437384
1 i Client: Semsung
! Config:EUT / AC Adapter
Mods:BELE_HARM_24B2_2M
ElE i Tested by:20896
=1
5 7a
v
[N
[
= =15
= Avg Limit (dBul/m)
>
2 °e
= |
4 D! o : g
2 o !
=] i i
36
20
1 18 18
Frequency (GHz2
Fange (GHz) R Aof/Akin  Debifvg Fods Swoop Pts ¥5upolficde  Pasition Fange (6Fz) ROUUBU Ref /Bin  Ool/Avg Fode Supp Pio  Fsups/Mods Position
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected
Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) 3535‘/"% &‘ggu'?/f:'r:; M(zrg)m F(’degt\l/.)w M(erg)m /?Srer;;l)h F:?r?‘;“ Polarity
*4.80698 36.35 PK2 34 -28 0 42.35 - - 74 -31.65 360 100 H
* 4.8065 36.29 PK2 34 -28 0 42.29 - - 74 -31.71 360 100 \
7.19524 34.8 PK2 36.1 -25.2 0 45.7 - - 74 -28.3 360 100 H
7.19501 35.16 PK2 36.1 -25.2 0 46.06 - - 74 -27.94 360 100 \
9.60997 32.81 PK2 37 -21.7 0 48.11 - - 74 -25.89 360 100 H
9.60658 33.15 PK2 37 -21.7 0 48.45 - - 74 -25.55 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ABLSMF916B

MID CHANNEL RESULTS

Hla_IL SULON Lok Chamber 2 2828 Jul 8 21:28:25
Rodioted Emissions 3-Meters
Project Number:4783497384
18 Client:Somsung
Config:EUT / AC Adapter
Mode: BLE_HARM_244@_2M
el Tested by:28896
&6
o
7B
5
o
[N
£ (&1
- fAvg Limit (dBulU/m)
£
3 5B
@ ) P
4 [ ¥ 3
W
36
26
1 18 18
Frequency (GHz)
Range (6Ho) REWRU Ref/Attn  Det/ivg Pode Saep Pz Aoso/fbdz  Pasition Range (6] FEN/E Fef7ttn Det/fug Mode Sopcp Fio FoupsMode  FPosition
1:1-3 W-6dB)/3k  112/18 FERK/LogPur-Uideo  Ofimsec(uto) 6801 HAMH B-36bdegs 150 | 3:3-18 HO-6aB)/3 8778 PERALogPar—llideo  S8msecifuta) [Ek  HAH B-36Bde 258 on
HeJL SUWON Lob Chamber 2 2028 Jul 8 21:28:25
] Rodicted Emissions 3-Meters
e Project Number:4789437384
1 i Client: Semsung
: Config:EUT / AC Adapter
: Mode: BLE_HARM_ 2448 24
ElE i Tested by:20896
=1
5 7a
»
[N
[
= (=15
z Avg Limit (cdBul/m)
S
2 °e
3 |
4P 4 =T svocsitrusfiboctith RSN
2 o ;
= :
a4
26
1 18 18
Frequency (GHz2
Fange (GHz) R Aof/Akin  Debifvg Fods Swoop Pts ¥5upolficde  Pasition Fange (6Fz) ROUUBU Ref /Bin  Ool/Avg Fode Suncp Pio  Fsups/Mods Position

VERTICAL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected

Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) 3535‘/"% &‘ggu'?/f:'r:; M(zrg)m F(’degt\l/.)w M(erg)m /?Srer;;l)h F:?r?‘;“ Polarity
*4.8758 36.53 PK2 34 -27.9 0 42.63 - - 74 -31.37 0 100 H

*4.874 36.73 PK2 34 -27.9 0 42.83 - - 74 -31.17 0 100 \
*7.31411 354 PK2 36.2 -24.9 0 46.7 - - 74 -27.3 0 100 H
*7.31723 34.88 PK2 36.2 -24.8 0 46.28 - - 74 -27.72 0 100 \
9.76007 32.32 PK2 37.2 -21.2 0 48.32 - - 74 -25.68 0 100 H
9.76181 32.53 PK2 37.2 -21.2 0 48.53 - - 74 -25.47 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ABLSMF916B

HIGH CHANNEL RESULTS

Hla_IL SULON Lok Chamber 2 2028 Jul 8 208:56:38
Rodioted Emissions 3-Meters
Project Number:4783497384
18 Client:Somsung
Config:EUT / AC Adapter
Mode: BLE_HARM_248a_2M
el Tested by:28896
&6
o
7B
5
o
[N
£ (&1
- fAvg Limit (dBulU/m)
£
R "
[i5) b
L= ¥
W
36
26
1 18 18
Frequency (GHz)
Range (6Ho) REWRU Ref/Attn  Det/ivg Pode Saep Pz Aoso/fbdz  Pasition Range (6] FEN/E Fef7ttn Det/fug Mode Sopcp Fio FoupsMode  FPosition
1:1-3 Hi-6dE)/38k 112718 PERK/LogPur-Video EBmsccifuto) 6BA1  HEKH B-36bdegs 150 | 3:3-18 HO-6aB)/3 8778 PERALogPar—llideo  S8msecifuta) [Ek  HAH B-36Bde 258 on
HEJL SUWON Lob Chamber 2 2028 Jul 8 26:56: 38
] Rodicted Emissions 3-Meters
e Project Number:4789437384
1 i Client: Semsung
: Config:EUT / AC Adapter
: Mode: BLE_HARM_248@8_2M
ElE i Tested by:20896
=1
5 7a
»
[N
[
= (=15
z Avg Limit (cdBul/m)
S
2 °e
3 !
4 D fiiedrbeainte” 4 g ....................................
5 = i
o
a4
26
1 18 18
Frequency (GHz2
Fange (6 RESUBL Ref/Attn  Dot/Avg Fode Saeep Pis  A5upa/fids  Pasition Fange (6] FERAVE Roffhttn  Uol/fog Hode Supp Pio  Fsups/Mods Position
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

RADIATED EMISSIONS

Meter Corrected
Fr?gi‘ezr;cy R(:;SI\?)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) 3535‘/"% &‘ggu'?/f:'r:; M(zrg)m F(’degt\l/.)w M(erg)m /?Srer;;l)h F:?r?‘;“ Polarity
*4.95826 35.91 PK2 34.1 -27 0 43.01 - - 74 -30.99 360 100 H
*4.9592 36.29 PK2 34.1 -27 0 43.39 - - 74 -30.61 360 100 \
*7.44332 34.44 PK2 36.2 -23.9 0 46.74 - - 74 -27.26 360 100 H
*7.44472 34.25 PK2 36.2 -23.9 0 46.55 - - 74 -27.45 360 100 \
9.92185 31.99 PK2 374 -20.9 0 48.49 - - 74 -25.51 360 100 H
9.92006 31.58 PK2 374 -20.9 0 48.08 - - 74 -25.92 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789497384-E4V2
FCC ID: ABLSMF916B

DATE: JUL 29, 2020

10.3.

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

WORST CASE BELOW 1 GHZ

qELJL SUWON Lab Chamber 2 2828 Jul 15 18:33:38
. : ; ; E Rodicted Emissions - 3 Meters
Froject Number:4785497384
LS Client:Somsung
Config:EUT / AC Adopter
. Mode :Below_1GHz_BLE
et Tested by: 20896
G55 |- --eemerrecccemasmeheereemmmmmmsssseehennmsssseseenioescesases e emmmmmfre e oo oo s s prenere e eeeseer £ emsse e vemmmmsas e eesrenre s emss s e e emsse e e
3 i
£ 55 H
a :
N H
9 ’_
2 A5pgPReLTR T B0 D i
:
T o e
a |
S - 2
>5....
P ¥
ol 4y \%NWM V,w" e
“ .
15 t + i i
5
36 =L Ta8g
Frequency (MHz)
fange (Miz) REUABU Ref/attn  Datifug Moo Sweep Pte fups/fode Fosition Fange (i) R/ Ref/Attn  Detifvg Mok Susep Fls  Foupsiode Position
11301088 |26/ FONAT/ I8 PERK/LogPur-llices  |EBmsscCiulad 1B MAYH 8-Fldegs H
qELJL SUWON Lab Chamber 2 2828 Jul 15 18:33:38
. : ; ; E Rodicted Emissions - 3 Meters
03 RS WU SV WIS SO SN SV S Froject Number:4785497384
Client:Samsung
Config:EUT / AC Adopter
. Mode :Below_1GHz_BLE
et Tested by: 20896
G55 |- --eemerrecccemasmeheereemmmmmmsssseehennmsssseseenioescesases e emmmmmfre e oo oo s s prenere e eeeseer £ emsse e vemmmmsas e eesrenre s emss s e e emsse e e
AR MO SRR SRR SRR SRS SR SO S RSSO SRRSO OSSR NUSRONE SOOI SORONE SO SRS SO
a 55
; ’_
©
a
= A5 PR TR TE AR
£
>
3 350 4. = o SRR TR
a o & A
o5 e
1
4 L
- W, ! )‘“# "W
E IIAW Yo AT
5
36 =L Ta8g
Frequency (MHz)
fonge (MFD) REU/BN Fef/Attn  Dat/fvg Mads Seep Fta fpe/fode  Focition Farge (i) FEN/UEN Aef/fttn  Dst/fvg ok Suzep Fis Foupefiode Foition

VERTICAL
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

Below 1GHz Data

Meter Corrected

Marker F'a‘jl‘,‘fz")cy R(ggﬂivn)g Det VULBO163_749 Below_1G[dB] (Zegzgli/nrﬁ) gjg';b}m')‘ N@E’)'” ”Egg‘g“s‘)h H(i'r%;“ Polarity
1 79.373 476 Pk 12.6 315 28.7 20 113 0-360 200 H
2 99.064 39.86 Pk 17.7 314 26.16 4352 17.36 0-360 300 H
3 * 249.802 39.15 Pk 19 -30.5 27.65 46.02 -18.37 0-360 100 H
4 36.111 48.16 Pk 17.1 318 33.46 40 -6.54 0-360 100 v
5 57.936 45.32 Pk 18.9 3L7 3252 20 7.48 0-360 100 v
6 76.948 51.23 Pk 13 315 32.73 20 7.27 0-360 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0

" Decreases with the logarithm of the frequency.

RESULTS
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REPORT NO: 4789497384-E4V2
FCC ID: ABLSMF916B

DATE: JUL 29, 2020

11.1.1. AC Power Line

LINE 1 RESULTS

| gl _SUWON Lab AC Shield Raon 2828 Jul 15 15:11:25
Conducted RFT Ualtage
Praject Na:4769497384
L €1 Tent Name: Samsung
Config:EUT / AC Adopter
Mode:AC_Lire BLE
84 Test by: 20896
78
3 —
@ N ——
é‘ (5] | T S “""""""':'-r.,_, ..... T VTS U O - —
B3
T . ,N,,—,—S,HH
h :
- i
3 oy i
’ aa‘lt Il V- 2
Y i y ‘-Ivlll‘wl‘\ \I‘ Fl ml‘ i [ ‘I"Il ‘Iﬁ .‘ 1' " 1‘ " Lo L
i [ g L
EAL U T Wi i m L *’,Wm
| Bl LR R ekt : ‘\ % M ETNC T W01, o
l‘ RN y [ ‘1““'\“'1”%‘ r M,” wl ‘dh " \1
e [ N I : - N N T .
Frequency (MHz)
T.Mlge 20‘(:3 !iswtllzkl .ﬁeﬂ;:tlr\ thf.ﬂvg Mods US“B'I“- ’Lléu liurﬁf';\ade L::aei ‘ farge (MHz) FEA/UBY Ref/fttn  Det/fvg Hods Susep Fiz  Bups/Mode Lobel
Trace Markers
Range 1: Phase L1 .15 - 30MHz
Meter Corrected CFR 47 CFR 47
Marker Frequency Readin Det 101836_Wit = CABLELOS Readin FCC PART Margin FCC PART Margin
a (MHz) n O h Ex_L1[dB] S(dB) By |tg 15 Class B (dB) 15 Class B (dB)
(dBuv) (dB(uVolts)) oP AV
1 .156 43.99 Pk 9.9 1 53.99 65.67 -11.68 - -
2 .162 28.98 Av 10 1 39.08 - - 55.36 -16.28
3 .18 42.93 Pk 10 2 53.13 64.49 -11.36 - -
4 .18 26.19 Av 10 2 36.39 - - 54.49 -18.1
5 .501 30.71 Pk 9.9 2 40.81 56 -15.19 - -
6 .501 17.93 Av 9.9 2 28.03 - - 46 -17.97
7 1.599 12.88 Pk 9.8 3 22.98 56 -33.02 - -
8 1.566 35 Av 9.8 3 13.6 - - 46 -324
9 14.502 21.7 Pk 10.1 4 32.2 60 -27.8 - -
10 14.484 12.53 Av 10.1 4 23.03 - - 50 -26.97
11 19.827 19.43 Pk 10.3 4 30.13 60 -29.87 - -
12 19.827 13.47 Av 10.3 4 24.17 - - 50 -25.83

Pk - Peak detector
Av - Average detection
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REPORT NO: 4789497384-E4V2 DATE: JUL 29, 2020
FCC ID: ASLSMF916B

LINE 2 RESULTS

UL SUWON Lok AC Shield Room 2828 Jul 15 15:11:25
Conducted RFT Ualtage

Praoject No:4789497384

agl— Client Nomes:Samsung

Config:EUT / AC Adopter

Mode ! AC Line BLE

8d i R e A i Test by.2AB9E

(dBlulolt=sl) Phase N

F\l{ w M\ ..... j‘ﬂ WM ‘ . A
y "E}W WWMN\MNMM . . o L |

Frequency (MHz)

Range (NFz) [E0 Fief/Attn  Det/Rvy Hode Supep Ptz fupe/Mode Lobal flange (MHz) FBALUBM fied/fitn  Det/hvy Hods Susep Fis  FSups/Mode  Lebel
2:.5-38 Gl -6dB)/ - 8718 Prsfw 1Bus/ Iz %8 1/URIT Phose N

Trace Markers
Range 2: Phase N .15 - 30MHz

Meter - Corrected CPR 47 : CPR 47 :
Marker Frequency Reading Det 101836_Wit CABLELOS Reading FCC PART Margin FCC PART Margin
(MHz) (dBuv) h EX_N[dB] S(dB) (dB(uVolts)) 15 %I?:ss B (dB) 15 (ﬂf/ss B (dB)
13 .156 44.32 Pk 9.9 A 54.32 65.67 -11.35 — -
14 .165 26.27 Av 10 A 36.37 - - 55.21 -18.84
15 .228 40.41 Pk 9.8 2 50.41 62.52 -12.11 - -
16 222 22.23 Av 9.8 2 32.23 - - 52.74 -20.51
17 .501 26.93 Pk 9.9 2 37.03 56 -18.97 — -
18 .501 15.61 Av 9.9 2 25.71 - - 46 -20.29
19 13.005 26.58 Pk 10.1 4 37.08 60 -22.92 - -
20 13.005 17.52 Av 10.1 4 28.02 - - 50 -21.98
21 16.647 22.6 Pk 10.2 4 33.2 60 -26.8 - -
22 16.647 11.98 Av 10.2 4 22.58 - - 50 -27.42
23 19.398 25.76 Pk 10.3 4 36.46 60 -23.54 - -
24 19.365 16.73 Av 10.3 4 27.43 - - 50 -22.57

Pk - Peak detector
Av - Average detection
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